
THE CORPORATION OF THE 
MUNICIPALITY OF TEMAGAMI

BY-LAW NO. 06-668

Being a by-law to authorize the execution of an Agreement between the Ontario Clean Water 
Agency and the Corporation of the Municipality of Temagami for the provision of operation 

and maintenance services

WHEREAS under Section 8 of the Municipal Act, 2001, S.O., 2001 C.25, as amended, a 
municipality has the capacity, rights, powers and privileges of a natural person for the 
purpose of exercising its authority under this or any other act;

AND WHEREAS under section 9. (1) (a) and (b) of the Municipal Act, 2001, S.O., 2001, 
c.25, as amended, Section 8 shall be interpreted broadly so as to confer broad authority on 
municipalities to enable them to govern their affairs as they consider appropriate and to 
[...]
(e) After the Initial Term, either the Client or OCWA may terminate this Agreement only as 
follows:

(i) for any reason, upon six months prior written notice; or

(ii) if there has been a material breach of the Agreement, in accordance with the
procedures described in Paragraphs 6.2(b) and 6.2(c) above.

(f) Continued non-payment for moneys payable under this Agreement shall constitute a material 
breach of the non-paying Party.

Temagami Agreement June 2006



-14-

Section 6.3 - Early Termination

If this Agreement is terminated for any reason prior to expiry of the Current Term, the Client 
shall pay OCWA for the Services rendered up to the date of termination and any outstanding Capital 
Expenditures, Unexpected Expenses or other charges for extra services negotiated by the Parties plus 
any applicable Service Fees, and OCWA shall pay the Client for any moneys owed up to the date of 
termination in accordance with Section 6.5. Since Insurance is purchased on an annual basis, the 
Client will be charged the remainder of the annual premium for the Insurance.

Section 6.4 - Inventory Count of Consumables/Supplies

OCWA and the Client will conduct an inventory count of consumables/supplies at the 
Facility on the first day of the Initial Term or as soon as the Parties may agree. If OCWA no longer 
operates the Facility at termination of this Agreement, OCWA shall either:

(a) ensure that there is the same amount of consumables/supplies at the Facility on the date of 
termination as there was on the first day of the Initial Term; or

(b) reimburse the Client for any shortfall.

If the amount of consumables/supplies at the Facility on the date of termination exceeds the 
amount on the first day of the Initial Term, the Client will either reimburse OCWA for any excess or 
OCWA may take possession of any excess, as OCWA may determine.

Section 6.5 - Final Settlement

If OCWA ceases to operate and maintain the Facility, there shall be a final settlement of all 
accounts with respect to the Annual Price and any other expenses incurred by OCWA and amounts 
owing by or to the Client under this Agreement and any Existing Agreement including, but not 
limited to the outstanding debt, if any, owed to OCWA, no later than ninety days after OCWA ceases 
to provide the Services or thirty (30) days after OCWA has provided the Client with a final invoice, 
whichever comes later.

ARTICLE 7 - GENERAL

Section 7.1 - Ownership of Technology

The Client acknowledges and agrees that in providing the Services, OCWA may utilize 
certain technology developed by or for OCWA, whether existing now or in the future, including but 
not limited to technology such as WMMS, Outpost 5 and PDC (the "Technology"). The Client 
further agrees that the use of the Technology at the Facility does not in any way give the Client any 
ownership or licensing rights in or Intellectual Property Rights to the Technology.

Temagami Agreement June 2006



-15-

Section 7.2 - Agreement to Govern

If there is any inconsistency between the main body of this Agreement and any Schedule to 
this Agreement, the provision in the main body shall govern.

Section 7.3 - Headings

The division of this Agreement into Articles, Sections and Paragraphs and the insertion of 
headings are for convenience of reference only and will not affect the construction or interpretation 
of this Agreement.

Section 7.4 - Entire Agreement

This Agreement constitutes the entire agreement between the Client and OCWA with respect 
to the subject matter hereof and cancels and supersedes any prior understandings, undertakings, 
representations, warranties, terms, conditions and agreements, whether collateral, express, implied or 
statutory, between the Client and OCWA with respect thereto.

Section 7.5 - Proposal not Part of Agreement

OCWA's proposal to the Client to operate the Facility dated March 10, 2006 shall not 
form part of this Agreement.

Section 7.6 - Amendments and Waivers

No amendment to this Agreement will be valid or binding unless it is in writing and duly 
executed by both of the Parties hereto. No waiver of any breach of any provision of this Agreement 
will be effective or binding unless it is in writing and signed by the Party purporting to give such 
waiver and, unless otherwise provided, will be limited to the specific breach waived.

Section 7.7 - Successors and Assigns

This Agreement shall operate to the benefit of and be binding upon, the Parties hereto and 
their successors and assigns. This Agreement may be assigned in the discretion of either Party.

Section 7.8 - Survival

All representations, warranties and indemnities given by each of the Parties, all outstanding 
payment obligations, and the confidentiality obligation under Section 7.13, shall survive indefinitely 
the termination of this Agreement.

Temagami Agreement June 2006



-16-

Section 7.9 - Severability

If any provision of this Agreement is determined to be invalid or unenforceable in whole or in 
part, such invalidity or unenforceability shall attach only to such provision and everything else in this 
Agreement shall continue in full force and effect.

Section 7.10 - Notices

(a) All notices required or permitted to be given under this Agreement shall be in writing and 
shall be deemed to be properly given if hand-delivered, sent by confirmed facsimile or by 
registered mail postage prepaid, return receipt requested, or by courier, to the Parties at their 
respective addresses as set forth below, or to such other addresses as the Parties may advise 
by like notice. Such notices if sent by facsimile, registered mail or courier shall be deemed to 
have been given when received.

(i) if to the Client: Municipality of Temagami
P.O. Box 220, Welcome Centre 
Lakeshore Drive
Temagami, ON POH 2H0

Telephone: 705-569-3421
Fax: 705-569-2834
Attention: CAO

(ii) if to OCWA: Ontario Clean Water Agency
P.O. Box 513,
1 Browning Street
Haileybury, ON POJ 1K0

Telephone: (705) 672-5549
Fax: (705) 672-2534
Attention: Operations Manager

(b) A Party to this Agreement may change its address for the purpose of this Section by giving 
the other Party notice of such change of address in the manner provided in this Section.

Section 7.11 - Counterparts

This Agreement may be executed in counterparts, each of which shall constitute an original 
and all of which taken together shall constitute one and the same instrument.

Section 7.12 - Freedom of Information

The Client understands and agrees that this Agreement and any materials or information 
provided to OCWA through the performance of the Services may be subject to disclosure under the 
Freedom of Information and Protection of Privacy Act, R.S.0.1990, c.F.31, as amended, or as 
otherwise required by law.

Temagami Agreement June 2006



-17-

Section 7.13 - Confidentiality and Security

The Parties shall strictly maintain confidential and secure, all material and information 
provided, directly or indirectly, by the other Party pursuant to this Agreement. Subject to relevant 
legislation related to freedom of information or the protection of privacy and any other laws, neither 
Party shall directly or indirectly disclose to any person, either during or following the term of this 
Agreement, any such material or information provided to it by the other Party without first obtaining 
the written consent of the Party who provided such material or information, allowing such 
disclosure.

IN WITNESS WHEREOF the parties have duly executed this Agreement.

ONTARIO CLEAN WATER AGENCY

Dan Atkinson, Vice President, Operations 
(Authorized Signing Officer)

Date of Signing !hda Baker, Via :sident
ice and Corporate Services

(Authorized Signing Officer)

MUNICIPALITY OF TEMAGAMI

Date of Signing Wayne Adair, Mayor 
(Authorized Signing Officer)

J"^/y_
Date of Signing Brian Koski, CAO 

(Authorized Signing Officer)

Temagami Agreement June 2006

Date of Signing



-18-

SCHEDULE A - The Facility

Part 1. Description of the Facility

For the purposes of this Agreement, the Facility is comprised of the following:

1) Temagami South Wastewater Lagoon System

This lagoon is a twin cell waste stabilization pond with a capacity of 25,000 m3 per cell. 
Each cell has a permanent liner, a flow control structure, flow meter and recording chart. 
There is a chemical storage tank, a re-circulation pump, an intercell chamber and outlet 
facilities.

2) Temagami South Water Treatment Plant

The Temagami South Water Treatment Plant located on Lakeshore Road obtains its raw 
water from Lake Temagami. The water is drawn by a 20m long, 200mm diameter intake pipe 
that extends from a submerged intake structure 5.7m below the average water level. This 
water flows to the raw water wet well via gravity then gets pumped to the water treatment 
building by two submersible low lift pumps (one duty, one reserve) each rated at 950 m3/day.

The water treatment plant consists of a BCA water treatment package plant and an upgraded 
Neptune Trident package treatment unit. Each plant provides chemically assisted filtration 
through coagulation, flocculation sedimentation and filtration operations. Alum and polymer 
are added to the raw water upstream of the static mixer for the coagulation/flocculation 
process. Sodium carbonate is injected for pH adjustment and sodium hypochlorite is used 
for disinfection. All chemicals are added using two metering pumps, one duty and one 
standby. The plant is equipped with an automated monitoring system that records various 
components of the process.

The treated water is then directed to two clearwells having a total capacity of 257 m3. Two 
high lift pumps rated at 916 m3/day (one duty, one reserve) directs finished water to the 82 
cubic meter elevated tower which maintains pressure to the distribution system. Alarmed 
chlorine and turbidity monitoring systems are in place to ensure an acceptable quality of 
water leaves the treatment facility.

For emergency purposes, a 60 kW diesel generator set is available to provide emergency 
power to the entire facility in the event of a power outage.

Temagami Agreement June 2006



-19-

3) Temagami North Wastewater Lagoon System

This lagoon is a twin cell aerated lagoon with three blowers in a utility building, outlet 
facilities and two lift stations situated within the community which pump raw influent to the 
Lagoon. The primary cell has a hypalon liner.

4) Temagami North Water Treatment Plant

Temagami North water treatment plant is a surface water treatment plant located on the west 
shoreline of Net Lake. A 222m long, 250mm diameter intake pipe extends from a submerged 
intake structure approximately 10m below the water level.

The low lift pumping station consists of a 1.83m x 1.5m wet well with two submersible low 
lift pumps (one duty, one reserve). Each pump is rated at 3.8 Us or 326 m3/day. The water is 
directed to the main water plant by way of a 65mm pipe.

The water treatment facility is equipped with two BCA water treatment package plants, each 
consisting of a flash mixing chamber, a flocculation tank, two clarification chambers, and 
two deep dual media filter (sand/anthracite). Alum and polymer are added for the 
coagulation/flocculation process, sodium carbonate for pH adjustment and sodium 
hypochlorite for disinfection. All chemicals are added using two metering pumps (one duty 
and one standby). The plant is equipped with an automated monitoring system that records 
various components of the process including system flows and chemical dosages.

The treated water is directed to two of the three clearwells which have a combined capacity 
of 167 m3. The Two highlift pumps direct the treated water into the distribution system 
which is equipped with a standpipe known as the North Tower. The standpipe has a total 
storage capacity of 732 m3 and helps to maintain water pressure in the system. Alarmed 
chlorine and turbidity monitoring systems are in place to ensure the water is of acceptable 
quality before entering the distribution system.

Filter backwashes are initiated by head loss, turbidity levels, timer or manually by the 
operator. The backwash wastewater and sedimentation sludge is directed to a drainage 
system that leads to the Municipal sanitary sewer system for disposal.

A back up 20 kW diesel generator with automatic start is located in a nearby sewage pumping 
station and is available to provide emergency power for the entire facility in the event of a 
power interruption.

Temagami Agreement June 2006



-20-

Part 2. Street Address of the Facility

The street address of the Facility is as follows:

1) Temagami South Wastewater Lagoon System

2600 ft Southeast of intersection of Highway 11 and Fifth Avenue
Ski Hill Road, Temagami, ON POH 2H0

2A) Temagami South Water Treatment Plant

39 Lakeshore Drive, Temagami, ON POH 2H0

2B) Elevated Water Storage Tank

First Street, Temagami, ON POH 2H0

3) Temagami North Wastewater Lagoon System
Blower Room and Pumping Station

Cedar Avenue, Temagami, ON POH 2H0

4A) Temagami North Water Treatment Plant

Cedar Avenue, Temagami North, ON POH 2H0

4B) Pumping Station #1

Cedar Avenue, Temagami, ON POH 2H0

4C) Pumping Station #2

Spruce Drive, Temagami North, ON POH 2H0

4D) Water Storage Tank

Birch Crescent, Temagami, ON POH 2H0

Temagami Agreement June 2006



-21 -

SCHEDULE B - Definitions

In this Agreement, the following terms are defined below or in the section in which they first 
appear:

“Agreement” means this agreement together with Schedules A, B, C, D, E and F attached hereto 
and all amendments made hereto by written agreement between OCWA and the Client.

“Annual Price” is defined in Paragraph 4.2(a) of this Agreement.

“Applicable Laws” means any and all statutes, by-laws, regulations, permits, approvals, certificates 
of approval, licences, judgments, orders, injunctions, authorizations, directives, whether federal, 
provincial or municipal including, but not limited to all laws relating to occupational health and 
safety matters, fire prevention and protection, health protection and promotion, land use planning, 
environment, Building Code, or workers’ compensation matters.

“Approved Capital Expenditures” is defined in Paragraph 4.6(b) of this Agreement.

“Authorizations” means each of the sewer use and water by-laws, licences, certificates of approval, 
permits, consents and other authorizations or approvals required under Environmental Laws from 
time to time in order to operate the Facility.

“Authorized Representatives” is defined in Section 2.6 of this Agreement.

“Business Days” means a day other than a Saturday, Sunday or statutory holiday in Ontario.

“Capital Expenditures” is defined in Paragraph 4.6(a) of this Agreement.

“Claim” means any claim, fine, penalty, liability, damages, loss and judgements (including but not 
limited to, costs and expenses incidental thereto) of any kind and nature whatsoever.

“Current Term” is defined in Section 4.3 of this Agreement.

“Environmental Laws” means, any and all statutes, by-laws, regulations, permits, approvals, 
certificates of approval, licences, judgments, orders, judicial decisions, injunctions, and 
authorizations related to environmental matters or occupational health and safety and which are 
applicable to the regulation of the operation of water or wastewater facilities.

“ESA” means Electrical Safety Authority.

“Excluded Services” is defined in Section 2.3 of this Agreement.

“Facility” is defined in Paragraph (b) of the Recitals to this Agreement and further described in 
Schedule A.

Temagami Agreement June 2006



-22-

“Hydro Costs” means hydroelectricity costs due to operation of the Facility.

“Indemnified Parties” is defined in Paragraph 3.3(a) of this Agreement.

“Initial Term” is defined in Section 4.1 of this Agreement.

“Insurance” is defined in Paragraph 2.9(a) and further described in Schedule E.

“Intellectual Property Rights” means any copyright, trademark, patent, registered design, design 
right, topography right, service mark, application to register any of the aforementioned rights, trade 